Login
 
Cart 0 0.00
Search for Part

Online Part finder

Our part finder will allow you to look up the part(s) you need.

Makes
Years
Models
Diagrams

Part Finder - KTM - 1998 - 380 EGS 12LT 8KW - SHIFT MECHANISM 250/300/380 `98

Search

Ref Part Number Description Part, Description # On Img # Cart $ Each Notes
1 546 34 023 300 LOCKING LEVER SPRING '96 546 34 023 300LOCKING LEVER SPRING '961 on diagram x1 8.60
01 546 34 052 300 SLEEVE FOR LOCKING LEVER 546 34 052 300SLEEVE FOR LOCKING LEVER1 on diagram x1 9.50
2 770 34 024 044 LOCKING LEVER CPL. 08 770 34 024 044LOCKING LEVER CPL. 081 on diagram x1 35.95
3 0021 050003 WASHER DIN9021-A 5,3 0021 050003WASHER DIN9021-A 5,31 on diagram x1 2.20
4 0025 050206 HH COLLAR SCREW M5X20 TX30 0025 050206HH COLLAR SCREW M5X20 TX301 on diagram x1 4.35
5 546 34 002 100 SHIFTING FORK 1ST/3RD GEAR+2ND 546 34 002 100SHIFTING FORK 1ST/3RD GEAR+2ND2 on diagram x2 105.95
6 546 34 003 000 SHIFTING RAIL CRANKSHAFT 546 34 003 000SHIFTING RAIL CRANKSHAFT1 on diagram x1 11.60
10 0984 060302 AH SCREW DIN6912 M 6X30 0984 060302AH SCREW DIN6912 M 6X301 on diagram x1 3.05
11 590 34 015 144 SHIP DRUM LOCATING CPL. 590 34 015 144SHIP DRUM LOCATING CPL.1 on diagram x1 80.80
12 546 34 015 000 % LOCKING ROLLER 546 34 015 000% LOCKING ROLLER1 on diagram x1 9.70
13 546 34 012 400 SHIFTROLLER ALU 250/300/360'95 546 34 012 400SHIFTROLLER ALU 250/300/360'951 on diagram x1 217.95
14 0625 618050 BALL BEARING 61805 C3 0625 618050BALL BEARING 61805 C32 on diagram x2 52.55
15 546 34 049 000 RETAINING PLATE 546 34 049 000RETAINING PLATE2 on diagram x2 6.05
16 0912 060083 AH SCREW DIN0912-M 6X 8 0912 060083AH SCREW DIN0912-M 6X 82 on diagram x2 3.05
17 546 34 004 000 SHIFTING RAIL CRANKSHAFT 546 34 004 000SHIFTING RAIL CRANKSHAFT1 on diagram x1 12.45
18 546 34 001 100 SHIFTING FORK 4TH/6TH GEAR 546 34 001 100SHIFTING FORK 4TH/6TH GEAR1 on diagram x1 105.95
20 546 34 105 133 SHIFT SHAFT ASSY 546 34 105 133SHIFT SHAFT ASSY1 on diagram x1 133.60
21 612 34 008 044 SLIDING PLATE 612 34 008 044SLIDING PLATE1 on diagram x1 17.10
22 565 34 013 100 TENSIONING SPRING 0,8MM 565 34 013 100TENSIONING SPRING 0,8MM1 on diagram x1 5.60
23 546 34 020 000 SPRING GUIDE 546 34 020 000SPRING GUIDE1 on diagram x1 11.65
24 546 34 014 100 RETURN SPRING 2,2MM '95 546 34 014 100RETURN SPRING 2,2MM '951 on diagram x1 10.75
25 546 34 050 000 STOP DISK 14X30X1 546 34 050 000STOP DISK 14X30X11 on diagram x1 4.95
26 546 32 095 000 NEEDLE BEAR.HK 1412 14X20X12 546 32 095 000NEEDLE BEAR.HK 1412 14X20X122 on diagram x2 10.30
27 0760 142460 SHAFT SEAL RING 14X24X6 B 0760 142460SHAFT SEAL RING 14X24X6 B1 on diagram x1 10.75
30 548 34 031 000 SHIFT LEVER CPL. 250/300 05 548 34 031 000SHIFT LEVER CPL. 250/300 051 on diagram x1 133.85
31 502 32 050 001 STEEL WASHER 6,4X17X3 502 32 050 001STEEL WASHER 6,4X17X31 on diagram x1 5.85
32 502 33 041 000 PAIR OF WASHERS M 6 NORDLOCK 502 33 041 000PAIR OF WASHERS M 6 NORDLOCK1 on diagram x1 6.30
33 0933 060203 HH SCREW DIN0933-M 6X20 0933 060203HH SCREW DIN0933-M 6X201 on diagram x1 3.05

546 34 023 300 - LOCKING LEVER SPRING '96

  • Reference

    1
  • Part Number

    546 34 023 300
  • Description

    LOCKING LEVER SPRING '96
  • Price

    8.60
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

546 34 052 300 - SLEEVE FOR LOCKING LEVER

  • Reference

    01
  • Part Number

    546 34 052 300
  • Description

    SLEEVE FOR LOCKING LEVER
  • Price

    9.50
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

770 34 024 044 - LOCKING LEVER CPL. 08

  • Reference

    2
  • Part Number

    770 34 024 044
  • Description

    LOCKING LEVER CPL. 08
  • Price

    35.95
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

0021 050003 - WASHER DIN9021-A 5,3

  • Reference

    3
  • Part Number

    0021 050003
  • Description

    WASHER DIN9021-A 5,3
  • Price

    2.20
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

0025 050206 - HH COLLAR SCREW M5X20 TX30

  • Reference

    4
  • Part Number

    0025 050206
  • Description

    HH COLLAR SCREW M5X20 TX30
  • Price

    4.35
  • Qty On Diagram

    1
  • Availability

    4
  • Qty In Cart

  • basket not updated, press update to apply change

546 34 002 100 - SHIFTING FORK 1ST/3RD GEAR+2ND

  • Reference

    5
  • Part Number

    546 34 002 100
  • Description

    SHIFTING FORK 1ST/3RD GEAR+2ND
  • Price

    105.95
  • Qty On Diagram

    2
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

546 34 003 000 - SHIFTING RAIL CRANKSHAFT

  • Reference

    6
  • Part Number

    546 34 003 000
  • Description

    SHIFTING RAIL CRANKSHAFT
  • Price

    11.60
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

0984 060302 - AH SCREW DIN6912 M 6X30

  • Reference

    10
  • Part Number

    0984 060302
  • Description

    AH SCREW DIN6912 M 6X30
  • Price

    3.05
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

590 34 015 144 - SHIP DRUM LOCATING CPL.

  • Reference

    11
  • Part Number

    590 34 015 144
  • Description

    SHIP DRUM LOCATING CPL.
  • Price

    80.80
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

546 34 015 000 - % LOCKING ROLLER

  • Reference

    12
  • Part Number

    546 34 015 000
  • Description

    % LOCKING ROLLER
  • Price

    9.70
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

546 34 012 400 - SHIFTROLLER ALU 250/300/360'95

  • Reference

    13
  • Part Number

    546 34 012 400
  • Description

    SHIFTROLLER ALU 250/300/360'95
  • Price

    217.95
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

0625 618050 - BALL BEARING 61805 C3

  • Reference

    14
  • Part Number

    0625 618050
  • Description

    BALL BEARING 61805 C3
  • Price

    52.55
  • Qty On Diagram

    2
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

546 34 049 000 - RETAINING PLATE

  • Reference

    15
  • Part Number

    546 34 049 000
  • Description

    RETAINING PLATE
  • Price

    6.05
  • Qty On Diagram

    2
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

0912 060083 - AH SCREW DIN0912-M 6X 8

  • Reference

    16
  • Part Number

    0912 060083
  • Description

    AH SCREW DIN0912-M 6X 8
  • Price

    3.05
  • Qty On Diagram

    2
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

546 34 004 000 - SHIFTING RAIL CRANKSHAFT

  • Reference

    17
  • Part Number

    546 34 004 000
  • Description

    SHIFTING RAIL CRANKSHAFT
  • Price

    12.45
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

546 34 001 100 - SHIFTING FORK 4TH/6TH GEAR

  • Reference

    18
  • Part Number

    546 34 001 100
  • Description

    SHIFTING FORK 4TH/6TH GEAR
  • Price

    105.95
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

546 34 105 133 - SHIFT SHAFT ASSY

  • Reference

    20
  • Part Number

    546 34 105 133
  • Description

    SHIFT SHAFT ASSY
  • Price

    133.60
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

612 34 008 044 - SLIDING PLATE

  • Reference

    21
  • Part Number

    612 34 008 044
  • Description

    SLIDING PLATE
  • Price

    17.10
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

565 34 013 100 - TENSIONING SPRING 0,8MM

  • Reference

    22
  • Part Number

    565 34 013 100
  • Description

    TENSIONING SPRING 0,8MM
  • Price

    5.60
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

546 34 020 000 - SPRING GUIDE

  • Reference

    23
  • Part Number

    546 34 020 000
  • Description

    SPRING GUIDE
  • Price

    11.65
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

546 34 014 100 - RETURN SPRING 2,2MM '95

  • Reference

    24
  • Part Number

    546 34 014 100
  • Description

    RETURN SPRING 2,2MM '95
  • Price

    10.75
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

546 34 050 000 - STOP DISK 14X30X1

  • Reference

    25
  • Part Number

    546 34 050 000
  • Description

    STOP DISK 14X30X1
  • Price

    4.95
  • Qty On Diagram

    1
  • Availability

    1
  • Qty In Cart

  • basket not updated, press update to apply change

546 32 095 000 - NEEDLE BEAR.HK 1412 14X20X12

  • Reference

    26
  • Part Number

    546 32 095 000
  • Description

    NEEDLE BEAR.HK 1412 14X20X12
  • Price

    10.30
  • Qty On Diagram

    2
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

0760 142460 - SHAFT SEAL RING 14X24X6 B

  • Reference

    27
  • Part Number

    0760 142460
  • Description

    SHAFT SEAL RING 14X24X6 B
  • Price

    10.75
  • Qty On Diagram

    1
  • Availability

    8
  • Qty In Cart

  • basket not updated, press update to apply change

548 34 031 000 - SHIFT LEVER CPL. 250/300 05

  • Reference

    30
  • Part Number

    548 34 031 000
  • Description

    SHIFT LEVER CPL. 250/300 05
  • Price

    133.85
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

502 32 050 001 - STEEL WASHER 6,4X17X3

  • Reference

    31
  • Part Number

    502 32 050 001
  • Description

    STEEL WASHER 6,4X17X3
  • Price

    5.85
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change

502 33 041 000 - PAIR OF WASHERS M 6 NORDLOCK

  • Reference

    32
  • Part Number

    502 33 041 000
  • Description

    PAIR OF WASHERS M 6 NORDLOCK
  • Price

    6.30
  • Qty On Diagram

    1
  • Availability

    2
  • Qty In Cart

  • basket not updated, press update to apply change

0933 060203 - HH SCREW DIN0933-M 6X20

  • Reference

    33
  • Part Number

    0933 060203
  • Description

    HH SCREW DIN0933-M 6X20
  • Price

    3.05
  • Qty On Diagram

    1
  • Availability

    0
  • Qty In Cart

  • basket not updated, press update to apply change